


CERAM
Queens Road, Penkull
Stoke-on-Trent
ST4 7LQ England

Tel: +44 (0)1782 746476
Fax: +44(0) 1782 412331
E-mail: enquiries@ceram.com
www.ceram.com/building

TEST REPORT

Title : Testing of Sound Insulation Between Rooms to
BS EN ISO 140-3:1995

Laboratory Number : SW453i/05

Client : 
Hemsec Sips Ltd
Stoney Lane
Rainhill
Prescot
Merseyside
L35

For the Attention of : Mr J Nolan

Date Tested : 2 June 2006

Authorised by : Mr D Dix

Date of Issue : 9 June 2006

Our Reference : H:/shared/dix/SW0453i/05

Page 1 of 12 pages

